£ | PERFURMANGE : -

FEHICLES v 3ARTS v 2aC ML

|
i

i LSA Accessory Drive Package Specifications
Thank you: for choosing Chevrolet Performance as your high performance source. Chevrolet Performance is commitied
to providing proven, innovative performance technology that is truly.... more than just power. Chevrolet Performance parts
are engineerad, developed and tested to exceed your expectations for fit and function. Please refer to our cataleg for the
~ Chevralet Performance-Parts Authorized Center nearest You or visit our website at www.chevroletperformance.com.

This publicaticn provides general information on the installation of @ Chevrolet Performance belt accessory drive package
(belt package). Please read this entire publication befere starting work. Also, please verify that all of the components listed
below are in fact included in the kit.

The infométion below is divided into the following sections: package contents, instaliation instructions.

The belt package incorporates modern.technology in a package that can be installed on most Chevrolet small block Gen-
‘eration 3-4|engines. The belt package includes all the necessary brackets and hardware, pulleys, tensioner, generator,
power stee'ﬂ_ng pump, A/C compresscr and belt (if needed). This package is assembled ‘using brand new, premium quality
components. : -

\

This package is designed to provide you & complete belt accessory drive package. This kit is based on the accessory drive
system from late model Corvette. It uses factory engineered brackets and components to ensure high quality as well as the
faclory belt fensioner to maintain proper belt tension during operation.

These spec_gﬁcaﬁons are intended as a supplement to factory service manuals. It s not the Intent of these specifications to
replace the comprehensive and detafled service practices explained in the factory sewice manuals.

Observe ali “safety precautions and wamingsin the service manuals when Instailing this package in any vehicle. Wear eye
protection and appropriate protective clothing. Support the vehicle securely with jack stands when working under or around
it. Use only the proper tools, Exarcise axtreme caution when working with lammable, corrosive, and hazardous liquids and
materials. Some procedures require special equipment and skills. If you do not have the appropriate training, expertise, and
tools to perform any part of this conversior:-safely, this work should be done by a professional. ,

The information contained in this publication is presented without any warranty. All the risk for its use is entirely assumed
by the user. Specific component design, mechanical procedures, and the qualifications of individual readers are beyond the
control of the-publisher, and therefore the publishér disclaims al) liability incurred in connection.with the use of the informa-
tion providecii in this publication. ' : '

Chevrolet, thevy, the Chevrolet Bow Tie Emblem, General Motors, and GM are all registered trademarks of the General

Motors Company.
: |

|
t
1 ¥

TmE | SA Accessory| Drive Package REV 08MR13 merrvo. 19243527 mee ] o 18
4 +
ALL INFORMATION WITHIN ABOVE BORDER TS BE PRINTED EXACTLYA,S SHOMWNONB1/2x 11 " DAIE REVISION AUTH
| | WHITE 16 POUND'BOND PAPER, PRINT ON BOTH SIDES, EXCLUDING TEMPLATES. UZNO09 {infial Release - Ray Abboud
TO BE UNITIZED iN ACCORDANE;:E WITH GM SPECIFICATIONS. 98MR13 [Rewvision - Rusty Sampse/

i




Ty | PERFOBMANGE

P OWEHICIEL n 2A875S » RAC I NG

TME LSA Accessory Drive Package

REV GGMR1 3

Ifiem Part :
Mumber | Number | Quantity | Description Fastening Torque
AIR|CONDITION COMPRESSOR AND BELT (IF NEEDED) ‘
1 11516380 04 BOLT/SCREW,A/C CMPR M10x1 5x90mm 50NM 37 FT-LB
2 12612514 01 BRACKETA/C CMPR ‘ '
3 11571051 04 BOLT/SCREW, A/C CMPR MOUNT M10x1.5x45mm 50NM 37 FT-LB
4 25821958 01 AJC COMPRESSOR ‘
5 12623615 01 - " | TOOL, A/C COMPRESSOR BELT INSTALL
6 12612516 01 BELT, A/C COMPRESSOR :
GENERATOR ASSEMBLY _
7 12578550 01 BRACKET,GEN
8 25925447 01 GENERATOR ASM- :
9 11518630 02 BOLT/SCREW,GEN M10x1. 5x60mm . 50NM 37 FT-LB
10 11518637 03 BOLT/SCREW,GEN M10x1.5x95.5mm | 50NM 37 FT-LB
POWER STEERING PUMP ' '
1 12611905 01 BRACKET,P/S PUMP
12 11515760 02 BOLT, P/S PUMP RESERVOIR M8x1.25x40mm 50NM- 37 FT-LB
13 126119086 01 PULLEY,P/S PUMP ‘ '
14 20806165 01 PUMP ASM,P/S .
5 22788353 01 RESERVOIR ASM,P/S FLUID
16 15224351 01 HOSE ASM,P/S FLUID RSVR ‘
7 - | 11518633 03 BOLT,P/S PUMP BRACKET M10x1.5x75mm 50NM 37 FT-LB
18 11589311 03 BOLT,P/S PUMP MOUNT M8 x1.25%29mm 50NM . 37 FT-LB
TENSICNER, PULLEY AND BELTS , )
19 | 12606501 01 BRACKET, PULLEY _ L
20 | 11610074 03 BOLT, PULLEY BRACKET M8x1.25x45mm S0NM 37 FT-LB
21 11589311 01 | BOLT, PULLEY BRACKET M8x1.25x29mm - 50NM 37 FT-LB
22 |12608500 01 | BRACKET, TENSIONER '
23 | 1588749 02 BOLT, TENSIONER BRACKET M10x1.5x85mm 50NM 37FT-LB
24 {11588742 01 BOLT, TENSIONER BRACKET M10x1.5x50mm 50NM - 37 FT-LB
.25 | 12628025 01 | TENSIONER ASM
26 11571051 02 .| BOLT, TENSIONER ASM M10x1.5%x45mm
27 12606031 01 PULLEY - :
28 | 12606032 01 PULLEY
29 |11518630 | 02 BOLT, PULLEY M10x1.5x60mm 50NM 37 FT-LB -
30 . |12622452. 01 | TENSIONER '
31 11588753 01 BOLT, TENSIONER M10x1.5x105mm S0NM 37 F1-18
32 12568996 01 PULLEY 50NM 37 FT-LB
33 12628027 01 BELT, W/PMP AND GEN AND P/S PUMP
34 12636227 01 BELT, SUPERCHARGER
|
\ 3
!
i
|
mrrno. 19243527 mee 2 o 18

TO BE UNITIZED IN ACCORDANCE WITH GM SPECIFICATIONS.j

WHITE 16 POUND BOND PAPER. PRINT ON BOTH SIDES, EXCLUDING TEMPLATES.

ALL INFORMATION WITHIN ABOVE EORDER TO BE PRINTED EXACTLY AS SHOWN ON 8 1/2x 11 DATE

-

REVISICN

AUTH




FOBMANGE

FL o 2A273 r DACIND

=z PER,

WEMICT

Alr Condition Compressor and Relt Installation

NOTE: Ifnotinstaliing an Air Conditioner Compressorskipthis section.

Instajlation Procedure:

»  Figurei below s‘h'ows the required paris io perform the instaila-
fion procedure.| Refer to this picture and following pictures for
clarification duri[ing the installation of the various components

I

inciuded in this.package.

H

‘;A

FIGURE{

= Install Alr Conditioning Bracket, part number (12612514), using
bolt, part numbj‘r {11516360), per Figurs 2 below.

FIGUREZ2 1

Ens’fa'fl Alr Ccndih‘on Compressor, p

bolt, part number (11571051), per Figure 3 below.

art number (25821958), with

FIGURE 3

|-
|
|
|
!
|

= Rotate the belt installation tool clockwise to load tension on the

 FIGURE 6

Instail the belt instaltation tool, part number (1262361 5 onto the
air conditioner compressor, tool shown in Figure 4 below.

FIGURE 4

Posliion belt, part number (1261251 6); on the rear of the crank-
shaft pulley, then position the biit onto the installation foal using
- pusition A, per Figure 5 below. '

FIGURE §

belt, per Figure 6 below.

REV 06MR13

PART NO. PAGE 3 OF

TTLE | SA Accessory’iDrive Package

19243527

ALL INFGRMATION \NITHINABOV;E BORDER TO BE PRINTED EXACTLY AS SHOWN ON § 172 x 11
WHITE 16 POUND BOND PAPER, PRINT CN BOTH SIDES, EXCLUDING TEMPLATES.

TO BE UNITI‘ZED IN ACCORDANCE WITH GIM SPECIFICATIONS,

DATE

REVISION

AUTH

| :



= | PERFORMANGE .

VEHILELES - FEFTS r PALING

+  After the belt is fully seated, remove belt instailation teal, per
Figure 7 below.

FIGURE 7

Generator Installation

instailafien Procedure: ) )

- Figurel below shows the required parts to perform the instaila-
tion procedure. Refer to this picture and following pictures forj -
clarification during the installation of the various components
included in this package. i

EIGURE 1

- Install Generator Bracket, part number (12578550) using 2 bol’és, .
part number (11518637), to the engine block, per Figure 2 below. |

FIGURE 2

11518637 : :

install generator, part number {25925447}, using boits, part num-
ber {(11518630) and parnt number (11518637) to the generator
bracket, also use bolt, part number (11518630) fo secure rear
of generator (not shown below) per Figure 3 below.

IFIGURE 3

25925447

Power S*eermg Purnp Installation
Installation Procedure; - ..

Figure1 below shows the raquired parts o perform the installa-
tion procedure. Refer fo this picture and following pictures for
clarification during the installation of the various components
included in this package.

FIGURE 1

- Install Power Steering Pump Reservoir, part number (29768353\

to the Power Steering Bracket, part number (12611305); using
bolts, part number {11515760), per Figure 2 below. Also instail .
hose 15224351 to reserveir as shown

r

FIGURE 2

nre LSA Accessory Drive Package REV 06MR13

19243527 oz 4 18

PART NO.

ALL INFORMATION WITHIN ABOVE BORDER TO BE PRINTED EXACTLY AS SHOWN ON 8 1/2 x 11 DATE

E REVISION AUTH

WHITE 16 POUND BOND PAPER. PRINT ON BOTH SIDES, EXCLUDING TEMPLATES.

TC BE UNITIZED IN ACCORDANCE WATH GM SPECIFICATIONS.




PERFORMANGE

FEMICLEE » 24375 « RacCine

= |

¢ Install Power Steering Bracket, part number (12611905) fo the
Engine block using belts, part number (11518833), per Figure 3
below,

FIGURE 3

s

*  Install power steering pump part number (20806185) to the
Power Steering Bracket and slide the pump into the reservoir
hose at the same fime. Use 32 bolts (11589311) to attach pump
to bracket (see figure 4 below), T
Note: Install Power Steering Pump Pulley onto pump shaft
using proper pulley instaltation tocl. Do not attempt to drive
puiley onto pump shait as pump damage will result!

FIG

URE4

12611905

(e |

15224351

Tensioner, Pulley and Belt Instaliation
= Instali 'Bracket, part number (12605051), to the Engine Block us-

ing Bolts, partnumber (11610074) and part numbgr {11589311),
per Figure 1 below.

FIGURE 1 .

1

1610074

+  lInstall Pulley, part number (12606031), with bolt, part number

FIGURE 4

+  Install Bracket, part number (12606500), fo engine block, using
boits, part number (11588742) and part number {11588749), per
Figure 2 below. -

FIGURE 2

11588742 &4 . a7

»

Insiall Tensioner, part nurnber (1 2628025}, to engine block, using |
boits, part number (11571 051), per Figure 3 bglow. C S

FIGURE 3

Fraszoozs |

(115188630), ard Pulley, part number {12606032) with bolt, part
number (11518630} to engine b!pck, per Figure 4 below,

',_12663

11589311
12606501
= 1
TTE L3A Accessory Drive Package REV 06MR13 meivo. 19243527 mee 5 o 18
ALL INFORMATION WITHIN ABOVE BORDER TE BE PRINTED EXACTLY AS SHOWN ON 8 1/2 x 11 DATE REVISION AUTH

WHITE 18 POUND BOND FAPER. PRINT ON BOTH SIDES, EXCLUDING TEMPLATES.

TO BE UNITIZED IN ACCORDANGE WITH GM SPLCIFICATIONS.

¥



\
I

PIBFOBVIANGE

WEH{CES « FapTs n A NG

-7

ber (11588753), to the engine block, per Figure 5 below.

FIGURE &

bracket, per Figure 6 helow.

FIGURE & J

 {12628027), pet? Figure 7 below.
FIGURE7 |

+  Install Tensioner, part number (12522452}, using Beit, part num-

*  Install Pulley with boit, part number (12568996), to the generator

+  Using a"i5mm|—wrench or socket, install Belt, part number

Using a 1/2" driva ralchet, install Belt, part number (126362273,
per Figure 8 below.

FIGURE 8

TTLE | SA Accessory: Drive Package

REY 06MR13

PART NG.

19243527  |wmez 6 o 18

ALL INFORMATION WTHIN ABOVE BORDER TO BE PRINTED EXACTLY AS SHOVWN ON 8 W2x11
WHITE 16 POUND BOND PAPER] PRINT DN BOTH SIDES, EXCLUDING TEMPLATES.

TOBEUNITIZED IN ACCORDANCE WITH GM SPECIFICATIONS,

DATE

REVISION 4 AUTH




